
Water and Environmental Engineering
Department of Chemical Engineering
Master Thesis 2015

Tanya Klingstedt

Modelling the 
COD Reducing Treatment Processes 

at Sjölunda WWTP





Postal address Visiting address Telephone 
P.O. Box 124 Getingevägen 60 +46 46-222 82 85 

SE-221 00 Lund, Sweden  +46 46-222 00 00 

Web address  Telefax 

www.vateknik.lth.se  +46 46-222 45 26 

Modelling the  

COD Reducing Treatment Processes 

at Sjölunda WWTP 

 
Increased load and its effect on biogas production 

by 

Tanya Klingstedt 

Master Thesis number: 2015-06 

Water and Environmental Engineering 

Department of Chemical Engineering 

Lund University 

April 2015 

 

 

 

 

 

Supervisor: Professor Jes la Cour Jansen 
[...]
fractionation. In case of missing data (occasional measurements or entire time series), 

interpolation and simple equations where used to fill out the gaps.  



2 

 

Only one of two parallel sections at Sjölunda WWTP was studied and in order to facilitate the 

modelling process, only half of this section was modelled. Some simplifications were made 

trying to mimic the design of some structures. 

As the calibrated model had been finalized, changes were made in order to generalize the 

model to be able to use it while simulating the increased load. The O2 concentrations and the 

temperature in the activated sludge were set to a fixed value and a fixed average temperature 

curve. The sub-model controlling the iron dose for the pre-precipitation and the sub-model 

controlling the solids retention time (SRT) were altered to follow a fixed value.   

The increased load simulation was simplified to be simulated as a yearly step-wise increase. 

The additional flow depends on the catchment area but due to simplification, a generalized 

value was chosen. 

No parts of the waste sludge treatment processes were modelled in WEST, instead, biogas 

production was analysed using simplified calculations.  



3 

 

2 Wastewater treatment 

The sections of Sjölunda WWTP studied were the iron-based pre-precipitation with pre-

settling, the primary clarifiers, the activated sludge, the secondary clarifiers and the biogas 

production. This chapter is therefore focusing on the wastewater treatment processes dealt 

with in those sections. 

2.1 Wastewater composition 

Wastewater from households is divided into blackwater and greywater. Blackwater is 

composed of urine, faeces and toilet paper while greywater comes from sinks, showers, 

washing machines and dishwashers. Naturally, the composition of these wastewater fractions 

differs and Jönsson et al. (2005) have conducted a study where the composition of these 

fractions has been developed.  

The data from Jönsson et al. (2005) is developed for Swedish conditions and stormwater and 

industrial wastewater is not accounted for. The concentrations for the parameters studied in 

this thesis; flow (H2O), total Kjeldahl nitrogen (TKN), chemical oxygen demand (COD), total 

suspended solids (TSS) and total phosphorus (TP) are visible in Table 2.1 with the unit 

g/(P.E.∙d). The parameters are divided into the fractions blackwater, greywater and the total 

household wastewater. Concentrations for TKN were calculated according to Equation 2.1 

since TKN was not directly available in Jönsson et al. (2005). The H2O fraction within total 

greywater is dependent on the technology and habits of the studied area. A default value for 

this fraction, 130,000 g/(P.E.∙d) is proposed by Jönsson et al. (2005) which was used in this 

thesis. 

 𝑇𝐾𝑁 = 𝑁𝑡𝑜𝑡 − 𝑁𝑂2,3­𝑁 Equation 2.1 

 

Table 2.1. Concentrations for H2O, TKN, COD, TSS and TP in blackwater, greywater and the 

total household wastewater in g/(P.E.∙d) (Jönsson et al., 2005). 

Parameter Blackwater Greywater Household wastewater 

H2O 1,597.6 130,000 131,597.6 

TKN 12.5 1.52 14.02 

COD 72.6 62.4 135.0 

TSS 48.76 17.6 66.36 

TP 1.4 0.68 2.08 

 

2.2 Chemical phosphorus removal 

Iron-based precipitation is a very effective way of reducing the phosphate (PO
3-

4) 

concentration in wastewater (Hammer and Hammer, Jr., 2012). The precipitation can take 

place in several locations in the plant but this study investigates pre-precipitation (the iron is 

added before the primary clarifiers). The added iron acts as a coagulant by reducing the 

electrical charges that allows particles to be detained in the solution. The process is complex 

and not completely understood but it is believed that the iron is combined with the PO
3-

4 

allowing the phosphate to be precipitated. An example from Hammer and Hammer, Jr (2012) 

using iron chloride can be seen in Equation 2.2. 



4 

 

 𝐹𝑒𝐶𝑙3 ∙ 6𝐻2𝑂 + 𝑃𝑂4
3− = 𝐹𝑒𝑃𝑂4 + 3𝐶𝑙− + 6𝐻2𝑂3 Equation 2.2 

The most common iron salt used is the iron sulphate (FeSO4) and it is also the least expensive 

(Hammer and Hammer, Jr., 2012). The reaction presented in Equation 2.2 indicate the molar 

ratio between Fe and P to be 1 to 1, the same ratio goes for the reaction between FeSO4 and 

PO
3-

4. But there is another competing reaction, the one for natural alkalinity (the reaction 

using FeCl3 can be seen in Equation 2.3), which means that a higher dosage of FeSO4 must be 

added in order to precipitate sufficient amount of PO
3-

4. 

 𝐹𝑒𝐶𝑙3 ∙ 6𝐻2𝑂 + 3𝐻𝐶𝑂3
− = 𝐹𝑒(𝑂𝐻)3 + 3𝐶𝑂2 + 3𝐶𝑙− + 6𝐻2𝑂 Equation 2.3 

 

2.3 Primary clarifiers 

Clarifiers are design to keep the wastewater as motionless as possible in order to favour 

gravitational separation of particulate material from the solution (Hammer and Hammer, Jr., 

2012). The settled particles are removed from the clarifier as sludge while the solution is 

continuing as overflow. The amount of biochemical oxygen demand (BOD) removed via 

sludge also depends on the characteristics on the raw wastewater. A high content of soluble 

BOD in the incoming water may resolve in less than 20 % BOD removal while some 

industrial wastewater may add more settleable solids which can increase the removal up to 60 

%. 

2.4 Activated sludge system 

The activated sludge system is a biological treatment system and it is the most efficient way 

of removing organic matter from wastewater (Hammer and Hammer, Jr., 2012). Bacteria 

present in the activated sludge decompose colloidal and dissolved organics present in the raw 

wastewater, thus removing them from the solution. By doing so, they consume oxygen while 

creating new mass and carbon dioxide (CO2). The microorganisms in the system are in need 

of sufficient oxygen, reasonable temperature and pH, biological food and growth nutrients. A 

commonly used concentration for dissolved oxygen is 2.0 g/m
3
, but concentrations down to 

0.5 g/m
3
 have still been proved to be enough. Normal temperature ranges are between 8-10 °C 

up to 20-25 °C depending on the natural climate. A high temperature favours biological 

activity and chemical reactions but it also increases the oxygen demand. pH may vary in the 

range between 6.5 to 8.5 in order to favour the aerobic treatment. The theoretical ratio for 

BOD:nitrogen:phosphorus (BOD:N:P) in aerobic treatment systems is 100:5:1. The system 

must be carefully managed by controlling the outflow and ensuring a large enough 

recirculation flow not to lose the wanted biological culture that are responsible for treating the 

water.  

The activated sludge system is normally followed by a secondary clarifier where the 

biological flocs are settled by gravity and removed as secondary sludge. Part of the removed 

sludge is recirculated to the activated sludge while the excess microorganisms are removed as 

waste sludge. The amount of active sludge recycled depends on the food-to-microorganism 

ratio, F/M which is a way of analysing the amount of food present in relation to the amount of 

microbial mass expressed as mass BOD per mass MLSS (mixed-liquor suspended solids). 

Another way of analysing the amount of recirculated sludge is by defining the SRT (also 

defined as the sludge age) and this is the method used in this thesis. The SRT is calculated 

according to Equation 2.4. 



5 

 

 𝑆𝑅𝑇 =
𝑀𝐿𝑆𝑆 ∙ 𝑉

𝑆𝑆𝑒 ∙ 𝑄𝑒 + 𝑆𝑆𝑤 ∙ 𝑄𝑤
 Equation 2.4 

SRT is calculated in terms of days where MLSS (g/m
3
) is the microbial growth in the 

activated sludge, V is the volume of the aeration tank (m
3
), SSe and SSw are suspended solids 

in effluent and waste sludge (g/m
3
) and Qe and Qw are flows in effluent and waste sludge 

(m
3
). 

2.5 Secondary clarifiers 

Secondary clarifiers are over all very similar to primary clarifiers and their main purpose is to 

separate the biological flocs from the solution (Hammer and Hammer, Jr., 2012). This is done 

by gravitational settling and the most common design is to allow large scrapers to accumulate 

the sludge towards the middle where it is removed.  Part of the removed sludge is recirculated 

to the activated sludge and the excess sludge is removed as waste sludge. Biological flocs are 

harder to settle by gravity than the particles in the primary clarifiers since the biological 

production generates gas bubbles that decrease the particles settling capacity. Secondary 

clarifiers are often designed to be deeper than primary clarifiers partly in order to handle the 

increased sludge volume. Due to the decreased settleablity, the overflow rate is lowered and 

the detention time is normally around two to three hours.  

2.6 Biogas production 

The produced waste sludge can be sent to anaerobic digesters where biogas is produced. The 

organic matter in the sludge is digested in several steps creating products that are altered into 

methane (CH4) (Davidsson, 2007). An anaerobic digestion process is hard to initiate since the 

archaea that is responsible for the methane production only exists in very small concentrations 

in incoming wastewater. It is also slow growing and sensitive to environmental factors 

(Hammer and Hammer, Jr., 2012).  

In the first stage, the large organic material is converted into organic acids and some CH4, 

CO2 and a very small amount of hydrogen sulphide (H2S) (Hammer and Hammer, Jr., 2012). 

The second stage is conducted by acid-splitting methane-forming bacteria that are very 

sensitive to environmental conditions concerning temperature (normally around 35 °C), pH 

and oxygen level (it has to be anaerobic conditions). The bacteria digest the organic acids and 

forms CH4 and CO2. The function of an anaerobic digester is dependent on the balance 

between the two stages. 



6 

 

  



7 

 

3 Sjölunda Wastewater Treatment Plant  

Sjölunda WWTP, located in Malmö, in southern Sweden, treats wastewater corresponding to 

around 300,000 P.E. which yields an average flow of 1,140 L/s (VA SYD, 2014). Major parts 

of the plant are designed for 550,000 P.E., corresponding to a load of 1,650 L/s (Hanner et al., 

2003). Sjölunda WWTP was constructed in 1963 and has been upgraded several times, 

mainly due to more stringent effluent demands. It was upgraded in 1998-1999 in order to 

introduce enhanced nitrogen removal, i.e. nitrification-denitrification. Sjölunda WWTP is 

composed of a high loaded activated sludge with focus on BOD removal followed by 

nitrification in NTFs and denitrification in MBBRs.  

Sjölunda WWTP is divided into two separate and parallel sections, D1 and D2. Only D1 was 

studied and is therefore the one described in this chapter. D1 is composed of four primary 

clarifiers, six activated sludge lines with two secondary clarifiers per line. D1 and D2 are 

joined together before entering the nitrogen removal section that is composed of two NTFs 

and three MBBRs. A flow chart of Sjölunda WWTP is seen in Figure 3.1. 

 

Figure 3.1 The flow chart of Sjölunda WWTP (VA SYD, 2014, with kind permission). 

Prior to 2008, the occasion of overflows at Sjölunda WWTP was more common. Overflows 

occur when inflow is higher than the capacity at the plant allowing excess water to be 

discharged without treatment. But in 2008, a wet weather overflow plant was constructed at 

Sjölunda WWTP. Part of the high flow (at wet weather occasions) is pumped to this facility 

where the wastewater is partly treated before it is discharged in to the Öresund strait.  

The first treatment step at Sjölunda WWTP is screening where larger particles are removed 

and combusted for energy extraction. This is followed by an aerated grit removal chamber 

where heavier particles such as sand sinks to the bottom and are removed. The grit is washed 

to remove organic material in order to be able to use it in soil construction. Phosphorus 



8 

 

removal is conducted at Sjölunda WWTP by adding iron as a pre-precipitation step in aerated 

chambers. This is conducted prior to the four primary clarifiers where particles sink to the 

bottom and are removed as primary sludge. The primary sludge is led to a gravity thickener 

before entering the digesters, while the water phase is recirculated to the inlet of the plant (this 

recirculated flow is further denoted as H7).  

The primary clarifiers are followed by the six activated sludge lines denoted G1:1, G1:2, 

G2:1, G1:2, G3:1 and G3:2. Each line is constructed of two anaerobic zones followed by three 

aerated. The anaerobic zones are constantly stirred and it is by volume one fourth of the total 

activated sludge volume. The anaerobic zones are responsible for a minor denitrification as 

reject water is recirculated to the inlet of the plant. The three aerated zones are treated 

differently by adding a lower oxygen concentration in zone three, a higher in zone four and 

the highest in zone five. The activated sludge has a low SRT around 2.5 days. It is rich in 

heterotrophic bacteria that consume carbon, nitrogen and phosphorus thus creating a large 

volume of activated sludge. The activated sludge is removed from the system in the following 

secondary clarifiers where it is denoted secondary sludge.  

Each sludge line has two secondary clarifiers where the activated sludge is removed. A larger 

part of the removed sludge is recirculated back to the inlet of the activated sludge in order to 

control the SRT, i.e. keep the sludge within the system. The other minor part of the removed 

activated sludge, denoted waste sludge, is transferred to a filter belt thickener. The waste 

sludge then enters the anaerobic digesters while the water phase is recirculated to the inlet of 

the plant.  

The water phase leaving the secondary clarifiers enters the NTFs where nitrification takes 

place. The large towers are packed with folded plastic material where the wastewater is 

sprinkled on the top allowing it to move by gravity through the tower being naturally aerated.  

At the bottom of the NTFs, the wastewater is extracted and transferred to the MBBRs where 

the post-denitrification takes place in constantly stirred basins. Methanol is added as external 

carbon source which allows the microorganisms to grow on the carriers, consuming the 

methanol and nitrate allowing the nitrogen to leave the system as nitrogen gas. 

The final step is the flotation basin where small air bubbles enter at the bottom of the basin, 

adhere to remaining particles and brings them to the surface where the sludge is scraped off. 

The sludge is brought to the same mechanical thickening filter belt as the waste sludge while 

the treated water is transported about 3 km out in to the Öresund strait where it is discharged. 

The thickened sludge from the gravity thickener and the filter belts are transported to the 

digesters where it is anaerobically digested at 35 °C. Some organic material is degraded by 

microorganisms creating biogas composed of methane and carbon dioxide. The biogas can be 

stored and then converted into electricity and heat used to power the WWTP or to be 

distributed to the central heating network. The total biogas production during 2013 was 

5,330,000 Nm
3
. The digested sludge is transferred to a buffer tank and then dewatered where 

the water phase is rich in ammonium-nitrogen (NH
+

4-N).  The water phase is moved to a 

sequencing batch reactor (SBR) where the NH
+

4-N is converted into nitrite-nitrogen (NO
-
2-N) 

by nitritation and then recirculated to the inlet of the plant (this recirculated flow is further 

denoted as RN). The recirculated nitrogen is then removed in the anaerobic zones of the 

activated sludge. The dewatered sludge that is rich in nutrient is stored by month to ensure 

high quality and traceability. The sludge is controlled and if quality permits, the sludge is 

distributed on agricultural land.  



9 

 

4 Dynamic modelling in WEST 

The modelling program WEST is a software product by the DHI that incorporates different 